
C A L I F O R N I A  % 
Water Boards 

<>,?I<?+., 
%-? :-'r EDMUND G. BROWN JR. %$2;4&$ GOVERNOR +:*;:::. 0 

ENVIRONMENTAL PROTECTION 

Los Angeles Regional Water Quality Control Board 

March 14, 2013 

Mr. Daniel E. Pfeifer, Wastewater Utility Manager 
City of Ventura 
P.O. Box 99 
Ventura, CA 93002-0099 

Dear Mr. Pfeifer: 

AMMONIA TIME SCHEDULE ORDER (TSO) NO. R4-2013-0047 - CITY OF VENTURA, 
VENTURA WATER RECLAMATION FACILITY (NPDES NO. CA0053651, CI NO. 1822) 

Pursuant to Division 7 of the California Water Code, this Regional Water Board at a public 
hearing held on March 7, 201 3, reviewed the tentative requirements, considered all comments 
received, and adopted Order No. R4-2013-0047 (copy enclosed) for your water recycling facility. 
The public comment period ended on February 7, 2013, and comments were received from the 
City of Ventura and Heal the BayiWishotoyo-Ventura Bay Keeper. These comments have been 
accepted and changes to the tentative TSO have been made. 

The complete final Order will be sent only to the City of Ventura. However, the documents are 
available on the Regional Water Board's website for your review. The Regional Water Board's 
web address is www.waterboards.ca.qov/losanqeles/. 

The Regional Water Board is implementing a paperless office system to reduce paper use, 
increase efficiency, and provide a more effective way for our staff, the public and interested 
parties to view water quality documents. Therefore, convert all regulatory documents, 
submissions, data and correspondence that you would normally submit to us as hard copies to a 
searchable Portable Document Format (PDF). Documents that are less than 10 megabytes (MB) 
should be emailed to losangeles@waterboards.ca.nov. Documents that are 10 MB or larger 
should be transferred to a disk and mailed to the address listed above. If you need information 
regarding electronic submittal of documents, please visit the Regional Water Board's website 
listed above and navigate to Paperless Office. 

If you have any questions, please contact Elizabeth Erickson at (213) 576 6665 or me at (213) 
576-6664. 

Municipal permitti/ng Unit (NPDES) 
! 

cc: mailing list 
MARIA MEHRANIAN, CHAIR I SAMUEL UNGER, EXECUTIVE OFFICER 

320 West 4th St., Suite 200, Los Angeles, CA 90013 1 www.waterboards.ca.gov/losangeles 

6 RECYCLED PAPER 



I 

Mr. Daniel E. Pfeifer 
City of Ventura 

March 14,2013 

MAILING LIST 

Ms. Robyn Stuber, U.S. Environmental Protection Agency, Region IX, Clean Water Act 
Standards and Permits (WTR-5) 
U.S. Army Corps of Engineers 
Mr. Russell M. Strach, Assistant Regional Administrator, Protected Resources Division, 
National Marine Fisheries Service, Sacramento 
Mr. Stan Glowacki, NOAA, National Marine Fisheries Service, Long Beach 
Mr. Mark Capelli, NOAA, National Marine Fisheries Service, Santa Barbara 
Mr. Chris Dellith, Department of Interior, U.S. Fish and Wildlife Services 
Mr. Philip Isorena, State Water Resources Control Board 
Ms. Betty Courtney, California Department of Fish and Game, Region 5 
Mr. Nathaniel Cox, State Parks and Recreation 
Ventura County Department of Public Works 
Ventura County Department of Environmental Health 
Mr. Gerhardt Hubner, Ventura County Watershed Protection District 
Mr. David Beckman, Natural Resources Defense Council 
Mr. Ron Bottorf, Friends of the Santa Clara River 
Ms. Lynn Plambeck, Santa Clara Organization for Planning and the Environment 
Mr. Steven R. Howard, United Water Conservation District 
Ms. Tatiana Gaur, Santa Monica BayKeeper 
Ms. Vicki Clark, Environmental Defense Center 
Mr. Jessie Altstatt, Santa Barbara ChannelKeeper 
Ms. Kirsten James, Heal the Bay 
Mr. Paul Jenkin, Surfrider Foundation 
Mr. Jason Weiner, Ventura CoastKeeper 
Ms. Wanda Jenkins, Environmental Now 
Mr. Reed V. Smith, Ventura Audubon Society 
Dr. Richard F. Ambrose, University of California, Los Angeles 
Ms. L. Purpus, United Water Conservation District 
Ms. Elise Kelley, University of California at Santa Barbara 



STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

TIME SCHEDULE ORDER NO. R4-2013-0047 

REQUIRING CITY OF VENTURA 
(VENTURA WATER RECLAMATION FACILITY) 

TO COMPLY WITH REQUIREMENTS PRESCRIBED IN 
ORDER NO. R4-2008-0011 

(NPDES PERMIT NO. CA0053651) 

The California Regional Water Quality Control Board, Los Angeles Region (Regional 
Water Board) finds: 

1. The City of Ventura (City) owns and operates the Ventura Water Reclamation 
Facility (Facility), a tertiary wastewater treatment plant located at 1400 Spinnaker 
Drive, Ventura, California. 

2. The Facility discharges tertiary-treated wastewater under waste discharge 
requirements contained in Order No. R4-2008-0011, adopted by this Regional 
Water Board on March 6, 2008. Order No. R4-2008-0011 serves as a permit 
under the National Pollutant Discharge Elimination System (NPDES No. 
CA0053651) and regulates the discharge of treated wastewater to the Santa Clara 
River Estuary (Estuary), a water of the United States and the State of California, 
within the Santa Clara River Watershed. * 

3: The treatment system of the Facility consists of wastewater processing and 
biosolids processing. The Facility is also piloting a pasteurization project. 

A. Wastewater Processing. The treatment system consists of screenings, grit 
removal, primary sedimentation, flow equalization, bio-augmentation re- 
aeration (BAR) with full nitrification and denitrification (NDN'), aeration with 
additional nitrification, pressurized tertiary filtration, chlorination with ammonia 
addition2, and dechlorination. 

The Facility did not have an NDN process (full nitrification and partial denitrification) with aeration tank 
when the Order No. R4-2008-0011 was adopted for this Facility. The effluent data between February 
2003 and December 2006 did show the high effluent nitrate concentrations (10.1 - 18.6 mg/L, 
average: 14.6 mg/L) and very low effluent nitrite concentration (always less than 0.4 mg/L, which is 
the detection limit). The Discharger completed the full NDN bio-tank construction on October 3, 201 1 
and conveyed the effluent from the bio-tank to the aeration tank with nitrification only. * Ammonia (NH3) has been added into the chlorine contact basin since April 2004. Ammonia reacts 
with hypochlorous acid (HOCI) to form chloramine (NH2CI), according to the following reaction: NH3 + 
HOCI + NHpCl + H20. 

1 March 7,2013 



City of Ventura 
Ventura Water Reclamation Facility 
Time Schedule Order No. R4-2013-0047 

NPDES No. CA0053651 

B. Biosolids Processing. The biosolids processing consists of primary sludge 
thickening, dissolved air flotation (DAF) secondary sludge thickening, 
anaerobic digestion, and dewatering (using plate and frame filter presses). A 
portion of the dewatered digested sludge is dried to "Class A" standards in 
landfill gas dryers and then incorporated in landfill daily cover. The remainder 
is landfilled under Ventura County Conditional Use Permit No. 3141 for 
Toland Road Landfill. 

C. Pasteurization Pilot Project. This project uses heat generated by renewable 
energy, instead of the current chlorine-based disinfection process in use at 
the Facility, to kill harmful organisms. A small-scale evaluation unit was 
installed at the Facility to disinfect 500,000 gallons, about 5 percent of the 
average daily flow of wastewater per day, since December 201 1. Design 
parameters to disinfect the full wastewater flow of 7 to 9 MGD are being 
analyzed to optimize energy efficiency and generation. A full analysis of all 
testing results will be reported to the Regional Water Board prior to replacing 
chlorine with pasteurization. 

4. Order No. R4-2008-0011 prescribes the final effluent limitations for ammonia in 
Table 1 for the protection of aquatic life in the Estuary: 

Table I. Ammonia Effluent Limitations 

Summer Ammonia Nitrogen 
(April to October) 

The ammonia effluent limitations for monthly average and daily maximum are 
based on the lowest water quality objectives calculated from one-hour and 4-day 
Saltwater Ammonia Water Quality Objective (WQO) formulas specified in the 
Resolution No. 2004-022, Amendment to the Water Quality Control Plan for the 
Los Angeles Region to Update the Ammonia Objectives for Inland Sufface Waters 
Not Characteristic of Freshwater (Including Enclosed Bays, Estuaries and 
Wetlands) with Beneficial Use Designations for Protection of Aquatic Life. These 
limitations represent the sum of unionized ammonia and ionized ammonia, as total 
ammonia, and have been in effect since March 6, 2008. The previous NPDES 
permit for the Facility, Order No. 00-143, did not contain any ammonia effluent 
limitations. 

Constituent 

Winter Ammonia Nitrogen 
(November to March) 

Units 
Effluent Limitations 

mg,L 

Monthly Average 

mg,L 

' Daily Maximum 

0.045 0.30 

0.079 0.53 



City of Ventura 
Ventura Water Reclamation Facility 
Time Schedule Order No. R4-2013-0047 

NPDES No. CA0053651 

5. The effluent limits in R4-2008-0011 were calculated using the most conservative 
estimates. Because the Facility discharges into an estuary, Salt Water WQOs are 
applicable. However, the Facility does not benefit from dilution credits as ocean 
dischargers do. 

6. TSO No. R4-2008-0012, issued concurrently with Order No. R4-2008-0011, 
included interim requirements that allowed the City three years to construct an 
ammonia removal process, such as a full NDN, at the Facility in order to comply 
with the ammonia effluent limitations included in Table 1. The City met these 
interim requirements and constructed treatment upgrades, including modification of 
internal piping, aeration, and additional of tankage and pumping systems to assure 
complete biological nitrification and partial denitrification of effluent, by October 3, 
201 1. The Executive Officer extended the TSO by 90 days on June 16, 201 1, to 
allow the City to complete maintenance of the aeration basins. 

7.  In August, 2012, Regional Water Board staff discovered that the Facility has been 
in non-compliance with the final ammonia effluent limits in Order No. R4-2008- 
001 1 (Table 1) since TSO No. R4-2008-0012 and the administrative extension 
expired on March 5, 201 1 and on October 3, 201 1, respectively. Regional Water 
Board staff contacted the City immediately to discuss the potential violations. The 
potential violations were not discovered until this date because of the way that the 
City was reporting information via the California Integrated Water Quality System 
(CIWQS). The City had been interpreting the final effluent limits for ammonia as 
applicable only to unionized ammonia instead of total ammonia, although the 
permit and Attachment F (Fact Sheet) of the permit indicate that the limit is for total 
ammonia. Because of this misunderstanding, the City did not indicate in their 
submittals that they were in non-compliance with their limits. 

8. On September 17, 2012, the City emailed a letter to the Regional Water Board 
requesting another TSO with interim ammonia effluent limitations for the following 
reasons: 

A. Ammonia Added After Chlorination to Control Coliform and Trihalomethanes 

The NDN process, completed in 2011, effectively removes most ammonia 
from the effluent; however, ammonia must be added back into the effluent 
prior to the disinfection process to reduce total coliform and the formation of 
trihalomethanes. 

B. Time Needed to Find a Long-Term Solution 

The City needs time to pursue alternative control measures to ensure long- 
term, sustainable compliance with the ammonia effluent limitations. These 
alternatives could include modifications to the operations of the Facility, 
further evaluation of monitoring technology, or modifications to the 
disinfection process. 



City of Ventura 
Ventura Water Reclamation Facility 
Time Schedule Order No. R4-2013-0047 

NPDES No. CA0053651 

C. TSO Compliance Activities 
